
tpomag.com
FEBRUARY 2020

RHONDA HARRIS HELPS PROFESSIONALS 
ADVANCE IN THEIR CAREERS 

AND CERTIFICATIONS | 18

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Trainer 
Extraordinaire

IN MY WORDS: 
Association for 

Industrial Operators | 42

 SUSTAINABLE OPERATIONS: 
Big solar in 

Fayetteville, Arkansas | 40

Rhonda Harris
Water and Wastewater 
Professionals Trainer

Dallas, Texas

HEARTS AND MINDS: 
Teaching the teachers 

in Milwaukee | 24



http://www.proseries-m.com
bttp://www.blue-white.com


Vortex Grit 
Chamber

Infl uent

Effl uentScreen with 
By-Pass Channel

Grit Classifi er

Package Headworks 
Systems

 Raptor® Complete Plant
 H-PAC®

A BETTER SOLUTION WITH FLEXIBLE OPTIONS.
[...]
analyzing or reporting on that data.

 
: What else is new with this latest version of Historian?

Pavlosky: We’ve built in some powerful capabilities that allow users 
to interact with the data and share context around what is happening at a 
given time. For example, suppose an operator queries data associated with a 
pump and sees something odd with the revolutions per minute. That opera-
tor can make a comment or annotation that will be stored in Historian. Now 
when anybody else looks at that pump’s data, that comment will be displayed.

Another capability we offer as a subscription-based service is cloud-based 
analytics. We have reliability analytics for many rotating assets, pumps being 
an important one in the water industry. That’s a value we see a lot of munic-
ipalities taking advantage of in the future.   

‘‘Nobody gets value 
from storing data. 

They get value from 
analyzing or reporting 
on that data.”
STEVE PAVLOSKY

Visit your local dealer today! Find one near you by visiting www.Kuhn.com

•  Open-Concept Helix™ Reel – faster, more
   consistent mixing with improved load leveling
   and less compaction of compostable materials
•  Heavy-Duty Drive – heavier chains with larger 

countershaft and  bearings provide added
   strength and extended life
•  Biosolids Augers & Full Stainless Liner (optional)  – 
   heavy duty for less wear and maximum durability
Truck, trailer and stationary models | 500 - 950 cu. ft. capacities

RC 200 SERIES REEL MIXERS

SUPERIOR MIXING OF WET 
MATERIALS AND BIOSOLIDS

Helix Reel

http://www.Kuhn.com%E2%80%A2
http://www.Kuhn.com
www.forceflowscales.com


34     TREATMENT PLANT OPERATOR

wastewater: BIOSOLIDS
top performer

Going the Distance
AN ALABAMA TEAM PULLED OUT ALL THE STOPS WITH A COMPLETE UPGRADE OF A CLEAN-WATER 
FACILITY THAT INCLUDES A LIME STABILIZATION PROCESS YIELDING CLASS A BIOSOLIDS

STORY AND PHOTOGRAPHY: Larry Trojak

Key Pine Creek facility personnel 
include, from left, Sam Russell, 
former plant manager; Napoleon 
Wilks, current plant manager; Greg 
Thompson, project engineer with 
Engineers of the South; and Ryan 
Bock, on-site Engineer with 
Engineers of the South.

W
hen the City of Prattville, Alabama, decided to upgrade its 
Pine Creek Clean Water Facility, it spared no effort.

While the city had made incremental modifications in 
the past, the latest upgrade, completed in 2019, was designed 

to take the facility from simply adequate to boldly forward-thinking, fulfill-
ing the city’s needs for at least the next quarter century.

A key to the new facility plan was a rethinking of solids handling, which 
had been basic and costly. Today, the Pine Creek facility uses a new approach 
to aeration, dewaters biosolids on a pair of screw presses and generates Class 
A biosolids for land application. The facility now accepts biosolids from the 
city’s other treatment facility for processing into Class A material.

 
DEALING WITH GROWTH

Prattville, 10 minutes northwest of Montgomery, the capital of Alabama, 
is home to 34,000 residents and has seen impressive development. Accord-
ing to the Prattville Chamber of Commerce, more than 130 new businesses 
opened in the city and immediate surroundings between 2014 and 2018 — 
some $760 million in capital investment.

All that growth prompted city officials to look at existing infrastructure; 
it soon became clear that upgrades to the wastewater treatment systems were 
in order. “This was a wholesale overhaul of the entire treatment process to 
help deal with the growth in the area,” says Greg Thompson, project engi-
neer with Engineers of the South, which had worked with the city for more 
than 15 years and helped design the upgrade.

“We were actively involved in the research and planning leading to the 
upgrade. The original facility, built in 1979 to comply with the Clean Water 
Act, had a 3 mgd design capacity. In addition to options for dealing with the 

increases in volume, we talked with city officials about rethinking the entire 
biosolids treatment and handling process.”

 
THINKING GREEN

Though a facilitywide change was in the cards, the evaluation criteria 
for upgrades were highly ordered and specific. The desire to use state-of-the-
art technology headed the list of desirables, according to Dale Gandy, direc-
tor of Public Works.

“Obviously, we wanted to tap into the strengths of today’s newer technol-
ogy,” Gandy says. “However, we also wanted to try to use green infrastruc-
ture within the plant. We had our sights set on looking into Class A biosolids. 
We wanted to create effluent cleaner than the environment into which it was 
headed. We wanted the whole effort to be energy efficient and needed the 
facility to have 25 to 30 years of viability.

‘‘Obviously, we wanted to tap into the strengths of today’s newer technology.  

However, we also wanted to try to use green infrastructure within the plant.”
DALE GANDY

Pine Creek Clean Water Facility, 
Prattville, Alabama
www.prattvilleal.gov/departments/wastewater.html

BUILT: 
1979

POPULATION SERVED: 
34,000

FLOWS: 
5.7 mgd design, 2.4 mgd average

BIOSOLIDS PROCESS: 
Lime stabilization

BIOSOLIDS QUALITY: 
Class A

BIOSOLIDS VOLUME: 
2,042 dry tons/year

BIOSOLIDS USE: 
Land-applied

Pine Creek and Prattville’s Public 
Works Department see the new 
Learning Center playing a dual role: 
as a site for continuing education for 
water and wastewater operators, 
and as a vehicle for promoting water 
treatment as a viable career.



tpomag.com    February 2020   35

wastewater: BIOSOLIDS
top performer

Going the Distance
AN ALABAMA TEAM PULLED OUT ALL THE STOPS WITH A COMPLETE UPGRADE OF A CLEAN-WATER 
FACILITY THAT INCLUDES A LIME STABILIZATION PROCESS YIELDING CLASS A BIOSOLIDS

STORY AND PHOTOGRAPHY: Larry Trojak

Key Pine Creek facility personnel 
include, from left, Sam Russell, 
former plant manager; Napoleon 
Wilks, current plant manager; Greg 
Thompson, project engineer with 
Engineers of the South; and Ryan 
Bock, on-site Engineer with 
Engineers of the South.

W
hen the City of Prattville, Alabama, decided to upgrade its 
Pine Creek Clean Water Facility, it spared no effort.

While the city had made incremental modifications in 
the past, the latest upgrade, completed in 2019, was designed 

to take the facility from simply adequate to boldly forward-thinking, fulfill-
ing the city’s needs for at least the next quarter century.

A key to the new facility plan was a rethinking of solids handling, which 
had been basic and costly. Today, the Pine Creek facility uses a new approach 
to aeration, dewaters biosolids on a pair of screw presses and generates Class 
A biosolids for land application. The facility now accepts biosolids from the 
city’s other treatment facility for processing into Class A material.

 
DEALING WITH GROWTH

Prattville, 10 minutes northwest of Montgomery, the capital of Alabama, 
is home to 34,000 residents and has seen impressive development. Accord-
ing to the Prattville Chamber of Commerce, more than 130 new businesses 
opened in the city and immediate surroundings between 2014 and 2018 — 
some $760 million in capital investment.

All that growth prompted city officials to look at existing infrastructure; 
it soon became clear that upgrades to the wastewater treatment systems were 
in order. “This was a wholesale overhaul of the entire treatment process to 
help deal with the growth in the area,” says Greg Thompson, project engi-
neer with Engineers of the South, which had worked with the city for more 
than 15 years and helped design the upgrade.

“We were actively involved in the research and planning leading to the 
upgrade. The original facility, built in 1979 to comply with the Clean Water 
Act, had a 3 mgd design capacity. In addition to options for dealing with the 

increases in volume, we talked with city officials about rethinking the entire 
biosolids treatment and handling process.”

 
THINKING GREEN

Though a facilitywide change was in the cards, the evaluation criteria 
for upgrades were highly ordered and specific. The desire to use state-of-the-
art technology headed the list of desirables, according to Dale Gandy, direc-
tor of Public Works.

“Obviously, we wanted to tap into the strengths of today’s newer technol-
ogy,” Gandy says. “However, we also wanted to try to use green infrastruc-
ture within the plant. We had our sights set on looking into Class A biosolids. 
We wanted to create effluent cleaner than the environment into which it was 
headed. We wanted the whole effort to be energy efficient and needed the 
facility to have 25 to 30 years of viability.

‘‘Obviously, we wanted to tap into the strengths of today’s newer technology.  

However, we also wanted to try to use green infrastructure within the plant.”
DALE GANDY

Pine Creek Clean Water Facility, 
Prattville, Alabama
www.prattvilleal.gov/departments/wastewater.html

BUILT: 
1979

POPULATION SERVED: 
34,000

FLOWS: 
5.7 mgd design, 2.4 mgd average

BIOSOLIDS PROCESS: 
Lime stabilization

BIOSOLIDS QUALITY: 
Class A

BIOSOLIDS VOLUME: 
2,042 dry tons/year

BIOSOLIDS USE: 
Land-applied

Pine Creek and Prattville’s Public 
Works Department see the new 
Learning Center playing a dual role: 
as a site for continuing education for 
water and wastewater operators, 
and as a vehicle for promoting water 
treatment as a viable career.

http://www.prattvilleal.gov/departments/wastewater.html


36     TREATMENT PLANT OPERATOR

“In addition, because we didn’t have unlimited funds to throw at the 
project, we had to be relatively cost-conscious. It was a long list to try to meet, 
but we set out confident that it could get done.” The facility envisioned by 
Thompson and his engineering team, working hand in hand with Gandy and 
the Prattville wastewater staff, would take the design flow from 3.0 to 5.7 
mgd. That increase, they felt, would provide the needed life expectancy.

 
MAKING IT MODERN

To get to that point, no area of the Pine Creek facility was left untouched. 
Designed as a conventional activated sludge facility, the facility headworks 
used a coarse screen in a deep sump ahead of the raw sewage pump station, 
followed by aerated grit removal. 

“Aeration in the original design consisted of three 
parallel basins with two fixed-mounted, low-speed sur-
face aerators per basin,” Thompson says. “Control of the 
aeration system consisted only of locally mounted low/
high-speed selector switches. 

“The process was energy inefficient, and the inabil-
ity to aerate sufficiently or deal with varying flow rates 
and oxygen demands led to plant upsets and periodic 
effluent violations. The warm summer months, when 
effluent limits are lowest, made it particularly hard for 
operators to maintain compliance.”

At that time, liquid Class B biosolids were hauled to 
a farm field for land application. The facility averaged 
10 to 15 6,800-gallon tanker loads per day. “But if it had 

rained and the field was wet, they couldn’t land-apply, 
so the plant had to be prepared to store material in the 
digesters,” Thompson says. “It’s not surprising they knew 
a change was needed.”

Finally, the previous clarifiers used a mix of organ-
pipe and scraper-blade solids-removal systems. Disin-
fection, which originally used chlorine gas, was updated 
to UV in a 1999 facility modification.  

 
IN WITH THE NEW

Thompson and his group worked hard to address all 
the issues with the existing facility and to ensure the new 
facility’s long-term viability. Influent passes through an 
all-new headworks with two fine screens (Duperon) and 
a grit removal system incorporating Eutek HeadCell 
technology (Hydro International) and WEMCO Pumps 
Hydrogritters.

In aeration, to deal with high ammonia levels caused 
by an inability to nitrify, the design team chose a Verti-
Cel suspended growth activated sludge process (Evoqua 
Water Technologies). “VertiCel uses a combination of 
disc aeration followed by fine-bubble diffused air,” Thomp-
son says. “In that way, we felt we could tap the efficien-
cies of both types of aeration to meet our need for an 

energy-efficient design and to get full biological nutrient removal. We always 
had issues getting enough oxygen transfer with the old system. The new com-
bination powered by Howden positive displacement blowers is energy effi-
cient and has great oxygen transfer.”

 
ROAD TRIP

To explore solids handling alternatives, city and engineering firm rep-
resentatives visited several clean-water plants throughout the Southeast. One 
factor driving the city’s decision to create a Class A biosolids product was 
growth in the area.

“We were seeing new industries coming in regularly, and we knew we 
could soon run out of industrial fields like the one on which we’d been apply-

Napoleon Wilks periodically monitors the overall process in the biosolids control room. Changes 
can be easily made from there when needed.

‘‘We were seeing new industries 

coming in regularly, and we 

knew we could soon run out of 

industrial fields like the one on which 

we’d been applying. So, we knew 

solids handling had to change.”
SAM RUSSELL

ing,” says Sam Russell, former Pine Creek plant manager 
who was brought on as a consultant during the upgrade. 
“So, we knew solids handling had to change and that dewa-
tering would be a huge part of that discussion.”

Evaluation of dewatering options included visits to 
half a dozen facilities to view belt presses, screw presses 
and centrifuges and to converse with operators about their 
experiences with each. With the resulting information in 
hand, the group began seeing screw presses as the best fit 
for Prattville, and a visit to a plant in Immokalee, Flor-
ida, confirmed that impression.

“Immokalee was an eye-opener for us,” Thompson says. “That installa-
tion uses a Schwing Bioset screw press for dewatering and creates a Class A 
product using the Schwing Bioset solution. We saw so many similarities 
between what Immokalee had dealt with and our own situation at Prattville 
that we all felt we had found our answer.”

 
PRESSING ISSUES

Coming online in August 2019, the biosolids process at Pine Creek facil-
ity feeds mixed and aerated material from waste activated sludge storage 
basins to a pair of new Model FSP 1002 screw presses (Schwing Bioset). Each 
press is rated for 1,122 pounds of dry solids per hour, with a minimum 17% 
cake solids and a 95% minimum system solids capture.

While performance metrics were key to the screw presses’ selection, the 
Prattville team was also drawn by the self-cleaning function, where the units 
continue to dewater while cleaning cycles are performed. This ensures that 
no storage is necessary between dewatering and the Class A operations.

“We have each unit scheduled to clean itself every hour, but that func-
tion is flexible and easily changed,” says Napoleon Wilks, current Pine Creek 
plant manager. “We also like that these presses are almost self-operating. 
We have them programmed to run for only seven hours a day, five days a 
week, which allows us to keep staffing costs down.”

 
ACHIEVING CLASS A

A key reason to develop a Class A product was that Russell and Gandy 

CENTER OF ATTENTION
Just outside the fence of the Pine Creek Clean Water Facility sits a structure 

built along with the recent facility expansion. Known as the City of Prattville 
(Alabama) Learning Center, the building signifies the city’s commitment to its 
clean-water process — today and in the future.

“In the long-term, this is something we felt could be as important as the 
upgrade itself,” says Dale Gandy, director of Public Works. “With so many waste-
water professionals retiring and no one to replace them, there is a real shortage of 
the next generation of operators in the industry today. We hope to do our part to 
turn that around here.”

The city envisions the center becoming a site for continuing education for 
water and wastewater operators and a vehicle for promoting water treatment as a 